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Report No.: NCT24052597

1 TEST RESULT CERTIFICATION

Applicant's name Hiwill Intelligent Technology (Dongguan) Co., Ltd

Address 603, No. 5 Lucheng West Road, Qingxi Town, Dongguan City,
Guangdong Province, China.

Manufacture's name - iy Intelligent Technology (Dongguan) Co., Ltd

Address : 603, No. 5 Lucheng West Road, Qingxi Town, Dongguan City,
Guangdong Province, China.
Product name © AT-S410, AT-S024-4, AT-S024, AT-S502
Model name ' A41PRO, A41, A21, A502PRO, A502
Additional model - N/A
Standards : FCC CFR47 Part 15 Section 15.247
RSS-247 |ssue 3: August 2023
Test procedure . ANSI C63.10:2013
RSS-GEN Issueb5, Amendment 2, February,2021
Test Date - Nov. 28, 2024 to Dec. 23, 2024
Date of Issue . Dec. 23, 2024
Test Result . Pass

This device described above has been tested by NCT, and the test results show that the
equipment under test (EUT) is in compliance with the FCC requirements. And it is applicable

only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of NCT, this
document may be altered or revised by NCT, personal only, and shall be noted in the revision
of the document.

Test Engineer:

Technical Manager:
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2 Test Summary

Test Items Test Requirement Result
15.205(a)
Radiated Spuri Emissi d Restricted 19209
adiated Spurious Emissions and Restricte 15.247(d) PASS
Bandedge
RSS-Gen.6.13
RSS-Gen.8.10
Conducted U ted emissi d Band s (@)
onducte nwan:dgzmlssmns and Ban 15.205(a) PASS
RSS-247 5.5
15.207
Conduct Emissi PASS
onduct Emission RSS-Gen 8.8
15.247(a)(1)
20dB Bandwidth & 99% OCB RSS-247.5.1(2) PASS
RSS-Gen.6.7
. 15.247(b)(1)
Maximum Peak Output Power RSS-247.5.4(4) PASS
L 15.247(a)(1)
F S t PASS
requency Separation RSS-247.5.1(4)
. 15.247(a)(1)(iii)
Number of Hopping Frequency RSS-247.5.1(4) PASS
! 15.247(a)(1)(iii)
Dwell t PASS
- RSS-247.5.1(5)
! 15.203
Antenna Requirement RSS-Gen 6.8 PASS
Remark:
1. “N/A” denotes test is not applicable in this Test Report.
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3 TEST FACILITY

Site Description
EMC Lab. . Accredited by CNAS, 2022-09-27
The certificate is valid until 2028.01.07

The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01:2006 (identical to ISO/IEC 17025:2017)

The Certificate Registration Number is L8251
Designation Number: CN1347

Test Firm Registration Number: 834804
Accredited by A2LA, June 14, 2023

The Certificate Registration Number is 6837.01

Accredited by Industry Canada, November 09, 2018
The Conformity Assessment Body Identifier is CN0O150
Company Number: 30806

Name of Firm :  Shenzhen NCT Testing Technology Co., Lid.

Site Location . A101&2F B2, Fugiao 6th Area, Xintian Community, Fuhai Street, Bacan
District, Shenzhen, People’s Republic of China
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4 General Information

4.1 General Description of E.U.T.

Product Name

AT-S410, AT-S024-4, AT-S024, AT-S502

Model Name

A41 PRO, A41, A21, A5S02PRO, A502

Sample ID

A41 PRO:241209199
A41:241203075
A21:241203076
A502PR0O:241209198
A502:241223050

Sample(s) Status:

Engineer sample

Additional model

N/A

Model difference

All the models are electrical identical including the same (i.e., circuit design,
PCB Layout,RF module/circuit, antenna type(s) and antenna location,
components on PCB.), The difference are that the model name, product
enclosure, materials are different, and the A41 PRO, A41 has one more
RCA output ports than the A21, A502PRO, A502.

Operating frequency

2402-2480MHz

Numbers of Channel 79 channels
Antenna Type PCB Antenna
Antenna Gain -0.58dBi

Type of Modulation

GFSK, n/4DQPSK, 8DPSK

Power supply

DC 24V/2.85A from Adapter

Hardware Version

A41Pro_SPA300_V05, A21_SPA300_V07, A502_SPA300_\07

Software Version

A41Pro_SPA300_V05, A21_SPA300_V07, A502_SPA300_V07

Adapter Information

Manufacturer:Guangdong Tiantongjiuheng Technology Co.,Ltd
Model: TJO7201W2402850US

Input:100-240V ~ 50/60Hz 1.5A MAX

Output:DC 24V/2850mA

applicant.

Remark: the Antenna gain is provided by customer from Antenna spec. and the laboratory will not be
responsible for the accumulated calculation results which covers the information provided by the

Hotline: 400-8868-419
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4.2 Channel List

The EUT has been tested under its typical operating condition. Pre-defined engineering program for
regulatory testing used to control the EUT for staying in continuous transmitting. Only the worst case data
were reported.

The EUT has been associated with peripherals pursuant to ANSI C63.10-2013 and configuration operated in
a manner tended to maximize its emission characteristics in a typical application. Frequency range
investigated: radiation (9 KHz to the 10th harmonics of the highest fundamental frequency or to 40 GHz,
whichever is lower).

The EUT has been tested under TX operating condition.

This EUT is a FHSS system, were conducted to determine the final configuration from all possible
combinations. We use software control the EUT, Let EUT hopping on and transmit with highest power, all the
modes GFSK, n/4DQPSK, 8DPSK have been tested. 79 Channels are provided by EUT. The 3 channels of
lower, medium and higher were chosen for test.

Channel List:

Channel Frml.ll_'ezr;cy Channel Frimjﬁg;:y Channel Friﬁﬁgy Channel Friﬁ;ﬁxy
0 2402 1 2403 2 2404 5 2405
4 2406 5 2407 6 2408 7 2409
8 2410 9 2411 10 2412 11 2413
12 2414 18 2415 14 2416 15 2417
16 2418 17 2419 18 2420 19 2421

20 2422 e 2423 22 2424 23 2425
24 2426 25 2427 26 2428 27 2429
28 2430 29 2431 30 2432 31 2433
32 2434 33 2435 34 2436 35 2437
36 2438 37 2439 38 2440 39 2441
40 2442 41 2443 42 2444 43 2445
44 2446 45 2447 46 24438 47 2449
48 2450 49 2451 50 2452 51 2453
52 2454 53 2455 54 2456 o5 2457
56 2458 57 2459 58 2460 59 2461
60 2462 61 2463 62 2464 63 2465
64 2466 65 2467 66 2468 67 2469
68 2470 69 2471 70 2472 71 2473
72 2474 73 2475 74 2476 75 2477
76 2478 77 2479 78 2480 - -
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Channel Frequency(MHz)
0 2402
39 2441
78 2480

4.3 Test Setup Configuration

Conducted Emission

AC Line

Adapter EUT

Radiated Emission

AC Line

Adapter EUT

Conducted Spurious

AC Line

Adapter EUT

Spectrum Analyze

4.4 Test Mode

Transmitting mode

Keep the EUT in continuously transmitting mode.

shows that condition’s data.

Remark: During the test, the test voltage was tuned from 85% to 115% of the nominal rated supply
voltage, and found that the worst case was under the nominal rated supply condition. So the report just

Test Software

FrequencyTool_v0.3.0.exe

Power level setup

0dBm

Hotline: 400-8868-419
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5 Equipment During Test

5.1 Equipments List

Conducted emission Test Equipment

Name Model No. Serial No. Manufacturer Date of Cal. Due Date
9445’0"(:2""6" 944 Room / EMToni 2022/5/31 2025/5/30
EMI Test Receiver ESPI 101604 Rohde & Schwarz 2024/6/17 2025/6/16
LISN ENV 216 102796 Rohde & Schwarz 2024/6/17 2025/6/16
LISN VN1-13S 004023 CRANAGE 2024/6/17 2025/6/16
RG223-
Cable 1500MM NA RG 2024/6/17 2025/6/16
Radiated emission & Radio Frequency Test Equipment
Name Model No. Serial No. Manufacturer Date of Cal. Due Date
966 Shielded Room 966 Room / EMToni 2022/5/31 2025/5/30
EMI Test Receiver ESCI 101178 Rohde & Schwarz 2024/6/17 2025/6/16
Spectrum Analyze .
(10Hz-26.5GHz) N9020A MY50510202 Agilent 2024/6/17 2025/6/16
Arfipil BBV 9743 B 00374 SCHNARZBECK 2024/6/17 2025/6/16
(30MHz-1GHz)
Bilog Antenna
(30MHz-1GHz) VULB9162 00473 SCHNARZBECK 2023/3/19 2025/3/18
Horn antenna
(1GHz-18GHz) BBHA 9120 D 02622 SCHNARZBECK 2023/3/19 2025/3/18
Pream plifier
(1GHz-18GHz) BBV 9718D 0024 SCHNARZBECK 2024/6/17 2025/6/16
Spectrum Analyze
(1GHz-40GHz) FSV 40 100952 Rohde & Schwarz 2024/6/17 2025/6/16
Pream plifier
(15GHz-40GHz) BBV 9718D 0024 SCHNARZBECK 2024/6/17 2025/6/16
Broadband Antenna
(15GHz-40GHz) SAS-574 588 A.H.System 2023/3/19 2025/3/18
Loop Antenna
(9KHzZ-30MHz) FMZB1519B 014 SCHNARZBECK 2024/6/20 2025/6/19
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